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Tower Parn ers Semiconductor Co,Ltd.T PSCo)

800 HIG ASHIY AMA UOZU-CITY TOYAMA JAPAN

SAMPLE NAME : Manufactured silicon wafer(200mm ,a t Tonami)
CLIENT REF.NO

THE ABOVE SAMPLE(S) AND INFORMATION WERE PROVIDED BY THE APPLICANT.
EROYVFNVAVICIFRIZER IcKURHTNE L

SAMPLE RECEIVED : 2023/03/03

B 7VREE

TESTING DATE : 2023/03/03TO 2023/03/13

SRR

TEST REQUESTED : SELECTED TEST(S) AS REQUESTED BY CLIENT.

SthER ARIEBIBEEDOERICEVET,

TEST METHOD(S) : WTH REFERENCE TO LATEST EDITIO NO FIEC62321FOR RoHS 10 SUBSTANCES.
SthFGE O THER CHEMICALS WERE TESTED BY EACH APPROPRIATE METHOD.

RoHS 10418 D734l d ETRRDIEC62321 2288 LE Ui,
ZTNUNDEEMEIT OV TUE TN ZENICRBLEHETHRZETVE U

TEST RESULT(S) : PLEASE REFER TO THE NEXT PAGE(S).
STiER UFDOR—I%cBRBENET,

fuli SehE b
Fumitaka Maruyama / Quality Officer

Central Chemical Laboratory
SGS JapanInc.
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Tower Partners Semiconductor Co,Ltd.(T PSCo)

800 HIG ASHIY AMA UOZU-CITY TOY AMA JAPAN

TEST RESULT(S)

TITEM(S) UNIT__RESULT METHOD INST/PLACE__NDL_

C ADMIUM(Cd) mg/ kg ND. I[EC62321-2 013 IC P-OES 2
LEAD(Pb) mg/ kg ND. I[EC62321-2013 IC P-OES 2
MERCURY(Hg mg/ kg ND. IEC62321-42013+MD1:2017 IC P-OES 2
CHROMIU MVIC ri/ 1) mg/ kg N.D. IEC62321-7-2017 UV-us* 8
Polybrominated biphenyls(PBBs)

Monolwonokiphenyl mg/ kg ND. 5
D ibromobiphenyl mg/ kg ND. 5
T ribromobiphenyl mg/ kg ND. 5
Tetrabronohiphenyl mg/ kg ND. 5

Pentabronohkiphenyl mg/kg ND. % 5
H exabromobiphenyl mg/ kg ND. EC62321-€ 015 GC/MS 5

Heptabronmohiphenyl mg/ kg ND. 5
O ctabromobiphenyt mg/kg ND. 5
N onabromobiphenyl mg/kg ND. 5
D ecabromobiphenyl mg/ kg ND. 5
Polybrominated diphenyl ethers(PBDEs)

Monolonodphenyl ether mg/kg ND. 5
D ibromodiphenyl ether mg/kg ND. 5
T ribromodiphenyl ether mg/kg ND. 5
Tetrabronodphenyl ether mg/kg ND. 5

Pentabronodphenyl ether mg/ kg ND. % 5
H exabromodiphenyl ether mg/ kg ND. EC62321-€015 GC/MS 5

Heptabronodphenyl ether mg/kg ND. 5
O ctabromodiphenyt ether mg/ kg ND. 5
N onabromodiphenyl ether mg/ kg ND. 5
D ecabromodiphenyl ether mg/kg ND. 5
ANTIMONY(Sb) mg/ kg N.D. EPA3052 IC P-OES 2
ARENIC (As) mg/ kg ND. EPA3052 IC P-OES 10
BERYLLIUM(Be) mg/ kg N.D. EPA3052 IC P-OES 10
HALOGEN
FLUORIN HF) mg/ kg ND. BS EN145822016) Combustion IC* 50
CHLORINEC) mg/ kg N.D. BS EN145822016) Combustion IC* 50
B ROMINE (Br) mg/ kg N.D. BS EN145822016) Comnbustion IC* 50
10 ON HI) mg/ kg N.D. BS EN145822016) Combustion IC* 50
H EXAB ROMOCYCLODODECAN EH B MDD) mg/ kg ND. IEC62321-2 021 GC/MS* 20
PHTHALATES
DISOBUTYL PHTHALATE(DIB P) mg/ kg ND. IEC62321-& 017 GC/MS* 50

NOTES:mg/kg=p pmN .D =N otD etected,| NST.=I NSTRUMENT, MDL =MethodDetection Limt

REMARK Tested the sample which was hard to be disjointed mechanically.
D eviation was foundin sample conrposition.
* =Thetest has been condicted in association with SGS Taiw a Ltd.
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Tower Partners Semiconductor Co,Ltd.(T PSCo)

800 HIG ASHIY AMA UOZU-CITY TOY AMA JAPAN

TEST RESULT(S)

TEMG UNIT__RESULT METHOD INSTJPLACE NDL
DBUTYL PHTHALATE(DBP) mi/kg  ND. [EC62321-2 017 GC/NG* 50
BUTYLBENZ/L PHTHALATE(BBP) m/kg  ND. IEC62321-8 017 GC/NS* 50
D [2-ETHYLH EXYL) PH TH ALATE(DEHP) m/kg  ND. IEC62321-8 017 GC/NS* 50
PERFLUO RO O GANE SULFO MATES(PFOS __mo/kg _ ND. EPA3550C LC/MS/NG* 10
PERFLUO RO O TANO L AC D PFOA) mo/kg _ ND. [EPA3550C LC/MS/NS* 10

‘NOTES: mg/kg=p pmN D =N otD etected,] NST.=I NSTRUNMEN T, MDL = MethodDetection Limt

REMARK Tested the sample which was hard to be disjointed mechanically.
D eviation was foundin sample cornrposition.
* =Thetest has been condicted in association with SGS Taiw an Ltd.
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$3th 70—F +— FMEASUREMENT FLOW CHART
BRI LEICBV TR ZRE 2 LTV ET,

The sample was dissolved/ deconposed totally by acid pre—condionhgmethodaccordingto belowflowchart.

PAGE : 4 OF 9

HvT 427 “F % Cutting Preparation

l Cd, Pb, Hg Cr l Cr(vl l PBB/PBDE
A A A
Sample measurement Sample measurement Sample measurement
v v v
BEAR/ BRRICKDEE/ MEADHE - . . - BaG L
HNO;H CILHF%) 7l E ng)&fﬁb’;éﬁ/a "ﬁgeﬂfgﬁgo‘tn?:aﬂj Solvent extraction
Deconposi "(]ﬁ ng&‘é ICII_? Is:eg/t co)pen system solvent/ boilingwater
\4 \4 \ 4
2 Filta ion AE A hE iR
Coolng ¥ilta tion Concentation D lution
\4 \4
AR & A4
Solution Residue
IT7IZIVAIVIND RN pHREE
v Add diphenycarbazide
7IVAAR pH adjustment
Akalifu sion
\4 \ 4 \4 \4 \ 4
ICP-OES,| CPVS, AAS | | UV/ VIS GUMS
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Tower Partners Semiconductor Co,Ltd.(T PSCo)
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$3th 70—F +— FMEASUREMENT FLOW CHART

BRI BV ER ZR 2 D LTV ET,
The sample was dissolved/ deconposed totally by acid pre—condionhgmethodaccordingto belowflowchart.

i35 wad iy R . .
INORGANIC ANALYSIS 71vT 4% T #EfiE Cutting Preparation

\ 4

FEE Sample measurement

\ 4

BEAR/ BRRICKBE R (HNOsH CLH FE) & R
Deconyosition uncer closed/ open system (HNO3,H CLHF,e tc.)

D lution
\4
%34 Filtra ion
\ 4 \ 4
7% Solution 5%4 Residue
\ 4
71V A\ ARE Alkalifu sion
\ 4 \ 4
ICP-OES,| CP-IMS
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43t 70—F +— FMEASUREMENT FLOW CHART

J\O#*> HALOGEN HvT 1% % Cutting Preparation

v

FEE Sample measurement

v
B AR D/] BINIK AR ARIRIN
Oxygen bomby/ Pyrohydrolytic fumace combustion -
Absorption

v

lon chromatogaphy

This Test Report is issued by the Company under its General Conditions of Service printed overleal or available on request and accessible at hitp/fwww.sgs.com. Attention is drawn

to the limitation of liability, indemnification and jurisdiction issues defined therein. Unless otherwise stated the results shown in this Test Report refer only to the samples(s) tested

This Test Report cannot be reproduced except, in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance A

of this test report Is unlawful and offenders may be prosecuted 1o the fullest extent of the law.
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Tower Partners Semiconductor Co,Ltd.T PSCo)
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3t 70—F +— FMEASUREMENT FLOW CHART

PERFLUORINATED Py . -
COMPOUNDs(PECs) HvT 427 F#fiE Cutting Preparation

v
FEE Sample measurement

v
AR Solventextraction

v
B4R TR Concentration b lution

v
LC/MS,L C/MS/MS,G C/MS
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This Test Report cannot be reproduced except, in full, without prior approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance A
of this test report Is unlawful and mrenqers may be prosecuted to the fullest extent of the law
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3t 70—F +— FMEASUREMENT FLOW CHART

PHTH A:LEATES HvT 4% F#{E Cutting Preparation

v

FEE Sample measurement

v
AR Solventextraction

v
JEHE Z5TR Concentration b lution

GUMS
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SAMPLE IMAGE

JP/2023/030113

<END>
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